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Brand NOKIA

Model XS-250WX-A/XS-240W-A

Report No. RBA1709-0095RF0O3R2

Issue Date January 11, 2018

TA Technology (Shanghai) Co., Ltd. tested the above equipment in accordance with the requirements in FCC
CFRA47 Part 15E (2017). The test results show that the equipment tested is capable of demonstrating
compliance with the requirements as documented in this report.
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Summary of measurement results

Number | Summary of measurements of results Clause in FCC rules Verdict
1 Average conducted output power 15.407(a) PASS
2 Occupied bandwidth 15.407(e) PASS
3 Frequency stability 15.407(g) PASS
4 Maximum power spectral density 15.407(a) PASS
5 Unwanted Emissions 15.407(b) PASS
6 Conducted Emissions 15.207 PASS
Date of Testing: December 20, 2016 ~ February 4, 2017 and
September 18, 2017~ January 4, 2018

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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1. Test Laboratory

1.1. Notes of the test report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above. This report must not be used by the

client to claim product certification, approval, or endorsement by any government agencies.
1.2. Test facility

CNAS (accreditation number: L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

VCCI (recognition number is C-4595, T-2154, R-4113, G-10766)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Japan to perform electromagnetic
emission measurement.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 4 of 216
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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1.3. Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: http://www.ta-shanghai.com

E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 5 of 216
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2. General Description of Equipment under Test

Client Information

Applicant Alcatel-Lucent Shanghai Bell CO. Ltd.
Applicant address 388-389#,Ningqgiao Road,Pudong Jingiao, Shanghai, P.R. China
Manufacturer Alcatel-Lucent Shanghai Bell CO. Ltd.
Manufacturer address 388-389#,Ningqiao Road,Pudong Jingiao, Shanghai, P.R. China

General information

EUT Description

Model XS-250WX-A/XS-240W-A
SN: /

Hardware Version 3FE 48307 AA /3FE 48631 AA
Software Version 3FE47059

Power Supply AC adapter

Antenna Type Internal Antenna

Antenna 1: 3.0 dBi
Antenna 2: 3.0 dBi
Antenna 3: 3.0 dBi
Antenna 4: 3.0 dBi

additional beamforming gain 6 dB

U-NI11-1(5150MHz-5250MHz)
U-NI1I-3(5725MHz-5850MHz)
802.11a/n (HT20/HT40) : OFDM
802.11ac (HT20.HT40/HT80): OFDM

Max. Conducted Power 28.17 dBm

U-NII-1: 5150-5250MHz
U-NII-3: 5725-5850MHz

Antenna Gain

Test Mode(s)

Modulation Type

Operating Frequency Range(s)

EUT Accessory

Manufacturer: DELTA electronics, INC.
Model: ADP-66CR BC

Adapter

Note: The information of the EUT is declared by the manufacturer.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 6 of 216
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XS-250WX-A

XS-240W-A

With 10GE port

Without 10GE port

Note: Customer declaration, two models is the same except 10GE port. During the test, both of
two models are evaluated, XS-250WX-A selected as the worst condition, but only the worst
case is recorded in this report.

Model ONU Part number Kit Part number
US ONU XS-250WX-A 3FE 48307 AA -
US Kit XS-250WX-A 3FE 48307 AA 3FE 48439 AA
US ONU XS-240W-A 3FE 48631 AA -
US Kit XS-240W-A 3FE 48631 AA 3FE 48626 AA

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

FCC CFR47 Part 15E (2017) Unlicensed National Information Infrastructure Devices
ANSI C63.10 (2013)
KDB 789033 D02 General UNII Test Procedures New Rules v01r04

KDB 662911 D01 Multiple Transmitter Output v02r01

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 8 of 216
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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4. Test Configuration

Test Mode

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application.

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the
worst case was recorded.

In order to find the worst case condition, Pre-tests are needed at the presence of different data rate.
Preliminary tests have been done on all the configuration for confirming worst case. Data rate below
means worst-case rate of each test item.

Worst-case data rates are shown as following table.

Band Data Rate
Antenna1 | Antenna2 | Antenna3 | Antenna4 | Antenna type

802.11a 6 Mbps 6 Mbps 6 Mbps 6 Mbps SISO
802.11n HT20 MCS24 MCS24 MCS24 MCS24
802.11n HT40 MCS24 MCS24 MCS24 MCS24
802.11ac HT20 | MCSONSS4 | MCSONSS4 | MCSONSS4 | MCSONSS4 MIMO
802.11ac HT40 | MCSONSS4 | MCSONSS4 | MCSONSS4 | MCSONSS4
802.11ac HT80 | MCSONSS4 | MCSONSS4 | MCSONSS4 | MCSONSS4

The device supports non-beamforming and beamforming function in 802.11n/ac, after
pre-testing, beamforming mode has the worst emission value, so the worst case was
recorded.

The worst case Antenna mode for each of the following tests for Wi-Fi:

Test Cases Antenna 1 | Antenna 2 | Antenna 3 | Antenna 4 MIMO

Average conducted 802.11n HT20/40
802.11 802.11 802.11 802.11

output power @ @ @ 8 | 802.11ac HT20/40/80

802.11n HT20/40

. "
Oceupied bandwidt 802.11ac HT20/40/80

802.11a 802.11a 802.11a 802.11a

Frequency stability

802.11n HT20/40
802.11ac HT20/40/80
802.11n HT20/40

Power Spectral
Density

U ted Emissi 802.11
nwanied Emissions @ 802.11ac HT20/40/80
i 2.11n HT20/4
Cor.mdu.c ed 802112 80 n 0/40
Emissions 802.11ac HT20/40/80
Note: “O”: test all bands
TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 9 of 216
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Wireless Technology and Frequency Range

Wireless Technology Bandwidth Channel Frequency
36 5180MHz
40 5200MHz
20 MHz
44 5220MHz
U-NII-1 48 5240MHz
38 5190MHz
40 MHz
46 5230MHz
Wi-Fi 80 MHz 42 5210MHz
149 5745MHz
20 MHz 157 5785MHz
165 5825MHz
U-NII-3
151 5755MHz
40 MHz
159 5795MHz
80 MHz 155 5775MHz
Does this device support TPC Function? [1Yes XINo
Does this device support TDWR Band? [1Yes XINo
TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 10 of 216
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5. Test Case Results

5.1. Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable.

For U-NII-1, set RBW =1% OCB kHz, VBW = 3 x RBW, measure the maximum width of the emission
that is constrained by the frequencies associated with the two outermost amplitude points (upper and
lower frequencies) that are attenuated by 26 dB relative to the maximum level measured in the
fundamental emission.

For U-NII-3, Set RBW = 100 kHz, VBW = 3 x RBW, measure the maximum width of the emission that
is constrained by the frequencies associated with the two outermost amplitude points (upper and
lower frequencies) that are attenuated by 6 dB relative to the maximum level measured in the
fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may
be employed if it implements the functionality described above.

Use the 99 % power bandwidth function of the instrument

Test Setup

RF IZEIDIE Spectrum

EUT Analyzer

Limits

Rule FCC Part §15.407(e)

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500
kHz.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 936 Hz.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 11 of 216
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Test Results:

SISO Antenna 4 U-NII-1

Network Carrier 99% Minimum 26 dB
Standards frequency bandwidth bandwidth Limit(kHz) | Conclusion
(MHz) (MHz) (MHz)
5180 17.344 30.00 500 PASS
802.11a 5200 17.208 29.79 500 PASS
5240 17.263 29.26 500 PASS
SISO Antenna 4 U-NII-3
Network Carrier 99°I/o MinimunT 6 dB - .
Standards frequency bandwidth bandwidth Limit(kHz) | Conclusion
(MHz) (MHz) (MHz)
5745 16.570 16.40 500 PASS
802.11a 5785 16.554 16.41 500 PASS
5825 16.551 16.37 500 PASS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R

Page 12 of 216
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U-NII-1, 802.11a
Carrier frequency (MHz): 5180

Radio S bone

Cortar Frag: 5180000000 GHz
Trig: Frae Run AvgiHold: 100
8

nier 5,18 GHz g " Span 30 MHz
leRes BW 200 kHz SVBW 620 kHz Sweep 1 msi
Occupled Bandwidth Total Power 28.5 dBm
17.344 MHz
Transmit Freq Error 27.895 kHz % of OBW Power 99.00 %
x dB Bandwidth 30.00 MHz x dB -26.00 dB

U-NII-3, 802.11a
Carrier frequency (MHz): 5745

Contar Freq: 8745000000 GH Radio Su2 Mone

Trig: Frae Run AvgiHold: 100
BAttan: 40 68

fcenter 5.725 Gz 2 ) Span 30 MHz |
[#Res BW 100 kHz EVBW 300 kHz Sweep 2.003 msil
Occupled Bandwidth Total Power 26.4 dBm
16.570 MHz
Transmit Freq Error 12.674 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.40 MHz x dB -6.00 dB

U-NII-1, 802.11a
Carrier frequency (MHz): 5200

Cornar Frg: B Radio 56t Mone

GHz
Trig: Frae Run AvgiHold: 100
ten: 40 B

I 5.2 GHz g Span 30 MHz
#Res BW 200 kHx EVBW 620 kHz §
Occupled Bandwidth Total Power 28.8 dBm
17.208 MHz
Transmit Freq Error 12.753 kHz % of OBW Power 99.00 %
x dB Bandwidth 29.79 MHz x dB -26.00 dB

U-NII-3, 802.11a
Carrier frequency (MHz): 5785

785000000 GHz Gontar Freq: 5785000000 GHz Radio Sid: Hane
el Trig: Frne Run AvgHold > 11D
tten: 40 €8 Radia Devic: BTS

[center 5785 GHz ] ] Span 30 MHz
[*Res BW 100 kHz #VBW 300 kHz Sweep 2.933 msil
Occupled Bandwidth Total Power 28.1 dBm
16.554 MHz
Transmit Freq Error -1.996 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.41 MHz x dB -6.00 dB

U-NII-1, 802.11a
Carrier frequency (MHz):5240

‘Center Freq 5.240000000 GHz Gontar Freq: 8340000000 GHz Radio Sud: Mone
Lorter Frag £:24G000000 & Trig: Frne Run AvgHold > 11D
stan

Rasia Davica: BTS

Ref 30.00 dBm

er 5.24 GHz ] Span 30 MHz
[#Res BW 200 kHz EVBW 620 kHz Sweep 1ms
Occupled Bandwidth Total Power 29.0 dBm
17.263 MHz
Transmit Freq Error -26.287 kHz % of OBW Power 99.00 %
x dB Bandwidth 29.26 MHz x dB -26.00 dB

U-NII-3, 802.11a
Carrier frequency (MHz): 5825

Conter Freq: 5425000000 GHz Radio Sut Mone
Trig: Frse Run AvgHold > 11D
stan

Rasia Davica: BTS

lcenter 5.825GHz ] Span 30 MHz
!“P BW 100 kHz EVEW 300 kHz Sweep 2.933 msjl

Occupled Bandwidth Total Power 28.1 dBm
16.551 MHz

Transmit Freq Error 6.934 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.37 MHz x dB -6.00 dB

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

Page 13 of 216



(A&

—__  FCC RF Test Report Report No: RBA1709-0095RF03R2
MIMO Antenna 3 U-NII-1

Network Carrier 99% Minimum 26 dB
Standards frequency bandwidth bandwidth Limit(kHz) | Conclusion
(MHz) (MHz) (MHz)
5180 17.963 27.24 500 PASS
802.11n
HT20 5200 17.905 26.77 500 PASS
5240 17.939 25.93 500 PASS
802.11n 5190 36.240 39.40 500 PASS
HT40 5230 36.261 39.59 500 PASS
5180 17.966 29.55 500 PASS
802.11ac
HT20 5200 17.967 26.69 500 PASS
5240 17.959 26.96 500 PASS
802.11ac 5190 36.275 39.73 500 PASS
HT40 5230 36.304 39.57 500 PASS
802.11ac HT80 5210 74.873 78.06 500 PASS
MIMO Antenna 3 U-NII-3
Carrier 99% Minimum 6 dB
Network . . .. .
Standards frequency bandwidth bandwidth Limit(kHz) | Conclusion
(MHz) (MHz) (MHz)
5745 17.707 17.62 500 PASS
802.11n
HT20 5785 17.707 17.65 500 PASS
5825 17.738 17.64 500 PASS
802.11n 5755 36.179 36.09 500 PASS
HT40 5795 36.230 36.42 500 PASS
5745 17.715 17.63 500 PASS
802.11ac
HT20 5785 17.701 17.63 500 PASS
5825 17.756 17.63 500 PASS
802.11ac 5755 36.175 36.09 500 PASS
HT40 5795 36.219 36.41 500 PASS
802.11ac HT80 5775 75.490 75.87 500 PASS
TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 14 of 216
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U-NII-1, 802.11n HT20
Carrier frequency (MHz): 5180

Radio Sed bone

Cortar Frag: 5180000000 GHz
Trig: Frae Run AvgiHold: 100
8

.Ct.!nlul Freq 5.180000000 GHz
Rasia Davica: BTS

5.18 GHz " Span 30 MHz
W 200 kHz BVEW 620 kHz Sweep 1ms

Occupled Bandwidth Total Power 26.5 dBm
17.963 MHz

Transmit Freq Error 4.231 kHz % of OBW Power 99.00 %

x dB Bandwidth 27.24 MHz x dB -26.00 dB

U-NII-1, 802.11n HT40
Carrier frequency (MHz): 5190

.Ct.!nlul Freq 5.190000000 G

Gonter Freq: 5190000000 GHz Radio Sut Mone
Trig: Frne Run AvgHold > 11D

BAtten: 40 68 Rasia Davica: BTS

Ref 30.00 dBm

Occupled Bandwidth

Transmit Freq Error 107.01 kHz

% dB Bandwidth

Span 60 MHz
Sweep 1ms

BVBW 1.2 MHz
Total Power 24.2 dBm

36.240 MHz

% of OBW Power 99.00 %

39.40 MHz x dB -26.00 dB

U-NII-1, 802.11n HT20
Carrier frequency (MHz): 5200

‘Center Freq 5.200000000 GHz Gonter Freq: 5300000000 GHz Radio Sud Hone
Lorter Frag £:200000000 & Trig: Frne Run AvgHold > 11D
tten: 40 €8

Ref 30.00 dBm

|
\
|

2GHz " Span 30 MHz
200 KHz BVEW 620 kHz Sweep 1ms

Occupled Bandwidth Total Power 26.6 dBm
17.905 MHz

Transmit Freq Error 26.262 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.77 MHz x dB -26.00 dB

U-NII-1, 802.11n HT40
Carrier frequency (MHz): 5230

Center Freq 5.230000000 GHz

[Center 5.23 GHz
!KR&._ BW 390 kHz

Occupled Ban

Transmit Freq E:
% dB Bandwidth

Contar Freq: 8330000000 GH Radio Su2 Mone

Trig: Frae Run AvgiHold: 100
ten: 40 B Radic Device: BTS

#VBW 1.2 MHz
dwidth Total Power 24.6 dBm
36.261 MHz

rror 51.531 kHz % of OBW Power 99.00 %
39.59 MHz x dB -26.00 dB

U-NII-1, 802.11n HT20
Carrier frequency (MHz):5240

Cortar Frog: 8.3 Radio Sud Mone

GHz
Trig: Frae Run AvgiHold: 100
o

Span 30 MHz
BVEW 620 kHz

Total Power 26.5 dBm

Occupled Bandwidth

17.939 MHz
Transmit Freq Error 3.520 kHz
x dB Bandwidth 25.93 MHz x dB -26.00 dB

% of OBW Power 99.00 %

Sweep 1 ms

U-NII-1, 802.11ac HT40
Carrier frequency (MHz): 5190

Occupled Bandwidth

Transmit Freq Error 102.26 kHz

% dB Bandwidth

Contar Freq: 5190500000 GH Radio St Mone

Trig: Frae Run AvgiHold: 100
BAttan: 40 68 Radic Device: BTS

Span 60 MHz
Sweep 1ms

BVBW 1.2 MHz
Total Power 24.3 dBm

36.275 MHz

% of OBW Power 99.00 %

39.73 MHz x dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R

Page 15 of 216
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U-NII-1, 802.11ac HT20
Carrier frequency (MHz): 5180

Gantar Freq: 5180000000 GHz Radio Sut Mone
Trig: Frne Run AvgHold > 11D
- Radia Devic: BTS

.Ct.!nlul Freq 5,180000000 G

Span 30 MHz

200 kHz BVBW 620 kHz Sweep 1ms

Occupled Bandwidth Total Power 26.1 dBm

17.966 MHz
22098KkHz % of OBW Power  99.00 %
20.55MHz  xdB

Transmit Freq Error
% dB Bandwidth

U-NII-1, 802.11ac HT40
Carrier frequency (MHz): 5230

Radio Sd bone

.Ct.!nlul Freq 5.230000000 GHz

Cormtar Freg: 5330000000 GHz
Trig: Frae Run AvgiHold: 100
BAttan: 40 68 Radic Device: BTS

23GHz Span 60 MHz
390 kHz SVBW 1.2 MHz Sweep 1ms

Occupled Bandwidth

36.304 MHz
55.312 kHz % of OBW Power 99.00 %
39.57 MHz x dB -26.00 dB

Total Power 24.5 dBm

Transmit Freq Error
% dB Bandwidth

U-NII-1, 802.11ac HT20
Carrier frequency (MHz): 5200

Center Freg 5,200000000 G Center Freq: & Rasio St Mane
Trig: Frae Run

He
AvgHald> 1010
BAtten: 40 68

Span 30 MHz
Sweep 1 ms

er
[#Res BW 200 kHz

EVBW 620 kHz
Occupled Bandwidth Total Power 26.6 dBm
17.967 MHz
14.592 kHz % of OBW Power 99.00 %
26.69 MHz x dB -26.00 dB

Transmit Freq Error
% dB Bandwidth

U-NII-1, 802.11ac HT80
Carrier frequency (MHz): 5210

Agilent Spectrum Aralyyer - Orcupled BW

Center Freq 5210000000 GHz Centar Frag. 5250000000 Radis S1d: Nons

oz
W Trig: Fras Run Avgileld> 110

S Gaindow | EAman: 40 4B Radio Davics: BTS

_Ref 30,00 dBm

#VBW 620 kHz

Occupled Bandwidth Total Power
74.873 MHz

Transmit Freq Error 50.022 kHz

20.8 dBm

OBW Power 98.00 %
x dB Bandwidth MHz xdB -26.00 dB

U-NII-1, 802.11ac HT20
Carrier frequency (MHz):5240

Kyt Spactm dmabyw - Dcxugeed B

Center Freg 5,240000000 G Conter Freq: 8.3 Rasio Sud: Mane
Trig: Frae Run
stan

He
AvgHald> 1010

iCen .24 GHz
|eRes BW 200 kHz

EVBW 620 kHz

Occupled Bandwidth Total Power 26.6 dBm
17.959 MHz

-19.582 kHz % of OBW Power 99.00 %

26.96 MHz x dB -26.00 dB

Transmit Freq Error
% dB Bandwidth

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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U-NII-3, 802.11n HT40

Carrier frequency (MHz): 5755

Kyt Spactm dmabyw - Dcxugeed B

Contar Fraq: 5755000000 GHz Radio Sut Mone
Trig: Frse Run AvgHold > 11D
sAtten: 40 6B

!Cl"r'lk"l' 5.755 GHz
[FRes BW 100 kHz

Span 60 MHz
EVEW 300 kHz

Occupled Bandwidth Total Power 29.1 dBm
36.179 MHz

Transmit Freq Error 44.500 kHz % of OBW Power 99.00 %

x dB Bandwidth 36.09 MHz x dB -6.00 dB

U-NII-3, 802.11ac HT20
Carrier frequency (MHz): 5745

Center Freq 5.745000000 Gl

Kyt Spactm dmabyw - Dcxugeed B

Gonter Freq: 5745000000 GHz Radio Sut Mone
Trig: Frne Run AvgHold > 11D

BAtten: 40 68

!Cl"r'lk"l' 5.745 GHz
[FRes BW 100 kHz

Occupled Bandwidth

Transmit Freq Error -7.680 kHz

% dB Bandwidth

Span 30 MHz |
Sweep 2.933 msf

EVBW 300 kHz
Total Power 27.8 dBm

17.715 MHz

% of OBW Power 99.00 %

17.63 MHz x dB -6.00 dB

U-NII-3, 802.11n HT40
Carrier frequency (MHz): 5795

Kyt Spactm dmabyw - Dcxugeed B

‘Center Freq 5.795000000 GH: e Frng: 8798200000 GHz Rsdio Sud: Mane
Trig: Free Run AvglHeld:> 1090
N a8 Radic Device: BTS

!Cl"r'lk"l' 5.795 GHz
[FRes BW 100 kHz

Span 60 MHz

#VBW 300 kHz Sweep 5.3 ms

Occupled Bandwidth Total Power 29.6 dBm
36.230 MHz

Transmit Freq Error 10.915 kHz % of OBW Power 99.00 %

x dB Bandwidth 36.42 MHz x dB -6.00 dB

U-NII-3, 802.11ac HT20
Carrier frequency (MHz): 5785

Center Freq 5.765000000 GHz

!Cl"r'ﬂ(" 785 GHz
[#Res BW 100 kHz

Occupled Bandwidth

Transmit Freq Error

% dB Bandwidth

Gontar Freq: 5785000000 GHz Radio Sed Mone

Trig: Frae Run AvgiHold: 100
ten: 40 B

Span 30 MHz |
Sweep 2.933 msf

EVBW 300 kHz

Total Power 29.0 dBm
17.701 MHz

-24.741 kHz % of OBW Power 99.00 %

17.63 MHz x dB -6.00 dB
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U-NII-3, 802.11ac HT40
Carrier frequency (MHz): 5755

U-NII-3, 802.11ac HT20
Carrier frequency (MHz): 5825

Kyt Spactm dmabyw - Dcxugeed B

5000000 GH: Conter Freq: 8785000000 GHz
Trig: Free Run AvgiHold: 100
sAen: 40 48

!Cl"r'lk"l' 5.755 GHz

Span 60 MHz
[#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 28.9 dBm
36.175 MHz

Transmit Freq Error 45.433 kHz % of OBW Power 99.00 %

x dB Bandwidth 36.09 MHz x dB -6.00 dB

Kyt Spactm dmabyw - Dcxugeed B

Conter Freq: 5425000000 GHz Radio Stz Mone
Trig: Frse Run AvgHold > 11D
sAtten: 40 6B

.C.t.!nlul Freq 5.825000000 G

!Ca'-m(" 825 GHz Span 30 MHz, |
[#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 msf)

Occupled Bandwidth Total Power 29.4 dBm
17.756 MHz

Transmit Freq Error -20.438 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.63 MHz x dB -6.00 dB

U-NII-3, 802.11ac HT40
Carrier frequency (MHz): 5795

U-NII-3, 802.11ac HT80
Carrier frequency (MHz): 5775

Kyt Spactm dmabyw - Dcxugeed B

‘Center Freq 5.795000000 GH: e Frng: 8798200000 GHz Rsdio Sud: Mane
Trig: Free Run AvglHeld:> 1090
N a8 Radic Device: BTS

!Cl"r'lk"l' 5.795 GHz
[FRes BW 100 kHz EVEW 300 kHz

Span 60 MHz
Sweep 5.8 ms

Occupled Bandwidth Total Power 29.7 dBm
36.219 MHz

Transmit Freq Error 3.964 kHz % of OBW Power 99.00 %

x dB Bandwidth 36.41 MHz x dB -6.00 dB

Kyt Spactm dmabyw - Dcxugeed B

Gonter Freq: 8.775000000 GHz Radio Sut Mone
Trig: Frne Run AvgHold > 11D
tten: 40 €8

Center Freq 5.7 75000000 GHz

!Cl"r'lk"l' 5775 GHz
[FRes BW 100 kHz EVEW 300 kHz

Occupled Bandwidth Total Power 28.5 dBm
75.490 MHz

Transmit Freq Error 104.04 kHz % of OBW Power 99.00 %

x dB Bandwidth T5.87 MHz x dB -6.00 dB
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5.2. Average Power Output —Conducted

Ambient condition

Temperature Relative humidity Pressure
23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to AV Power Meter through an external
attenuator and a known loss cable. The EUT is max power transmission with proper modulation. We
use Maximum average Conducted Output Power Level Method in KDB789033 for this test

The conducted Power is measured at each antenna port. The measured results at the various
antenna ports are then summed mathematically.

Test Setup

RF cable
EUT AV Power Meter

Limits
Rule FCC Part 15.407(a)(1)(2)(3)

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is
the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall
not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than
6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.44 dB.
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Test Results

Single Antenna 1&2&38&4 Power Index

Single Antenna 1&2&38&4 Power

(U-NI1I-1) Index (U-NII-3)
Packet Type CH36 CH40 CH48 CH149 CH157 CH165
802.11a 88 88 88 92 92 92

MIMO Antenna 1&2&3&4 Power Index MIMO Antenna 1&2&3&4 Power Index
(U-NII-1) (U-NII-3)

Packet Type CH36 | CH40 | CH48 Packet Type CH149 | CH157 | CH165
802.11n HT20 84 84 84 802.11n HT20 84 84 84
802.11ac HT20 84 84 84 802.11ac HT20 84 84 84

Packet Type CH38 | CH46 / Packet Type CH151 | CH159 /
802.11n HT40 72 72 / 802.11n HT40 84 84 /
802.11ac HT40 72 72 / 802.11ac HT40 84 84 /

Packet Type CH42 / / Packet Type CH155 / /
802.11ac HT80 72 / / 802.11ac HT80 84 / /

TA Technology (Shanghai) Co., Ltd.
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SISO Antenna 1 U-NII-1

SISO

Network Fc::::t::clzly Average Output Limit Conclusion
Standards Power (dBm) (dBm)
(MHz)
36/5180 22.12 30 PASS
802.11a 40/5200 23.08 30 PASS
48/5240 22.08 30 PASS
SISO Antenna 2 U-NII-1
Network Fc::::g:gy Average Output Limit Conclusion
Standards Power (dBm) (dBm)
(MHz)
36/5180 23.19 30 PASS
802.11a 40/5200 23.96 30 PASS
48/5240 22.74 30 PASS
SISO Antenna 3 U-NII-1
Network Fc::::::cl:ly Average Output Limit Conclusion
Standards Power (dBm) (dBm)
(MHz)
36/5180 22.51 30 PASS
802.11a 40/5200 23.24 30 PASS
48/5240 22.36 30 PASS
Antenna 4 U-NII1
Network Channel/ Average Output Limit .
Standards Frequency Power (dBm) (dBm) Conclusion
(MHz)
36/5180 23.91 30 PASS
802.11a 40/5200 24.81 30 PASS
48/5240 23.92 30 PASS
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SISO Antenna 1 U-NII-3
Network Fc::::t::clzly Average Output Limit Conclusion
Standards Power (dBm) (dBm)
(MHz)
149/5745 22.76 30 PASS
802.11a 157/5785 23.22 30 PASS
165/5825 22.90 30 PASS
SISO Antenna 2 U-NII-3
Network Fc::::g:gy Average Output Limit Conclusion
Standards Power (dBm) (dBm)
(MHz)
149/5745 23.20 30 PASS
802.11a 157/5785 23.41 30 PASS
165/5825 23.14 30 PASS
SISO Antenna 3 U-NII-3
Network Fc::::::cl:ly Average Output Limit Conclusion
Standards Power (dBm) (dBm)
(MHz)
149/5745 25.18 30 PASS
802.11a 157/5785 26.02 30 PASS
165/5825 25.53 30 PASS
SISO Antenna 4 U-NII-3
Network Channel/ Average Output Limit .
Standards Frequency Power (dBm) (dBm) Conclusion
(MHz)
149/5745 22.31 30 PASS
802.11a 157/5785 22.77 30 PASS
165/5825 22.40 30 PASS
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MIMO without beamforming

U-NII-1
Network Standards | Channel/ Average Output Power (dBm) Limit
Frequency Conclusion

MIMO Antenna (MHz) | ANT1|ANT2 | ANT3 | ANT4 | MIMO | (dBmM)
36/5180 20.36 | 21.59 | 21.18 | 22.44 | 27.48 30 PASS
80H2_|_;(1)n U-NII-1 40/5200 21.40 | 22.26 | 21.78 | 23.00 | 28.17 30 PASS
48/5240 20.74 | 21.83 | 21.27 | 22.37 | 27.62 30 PASS
802.11n U-NII-1 38/5190 17.41 | 18.25 | 17.73 | 18.79 | 24.10 30 PASS
HT40 46/5230 17.51 | 18.55 | 17.98 | 19.06 | 24.33 30 PASS
36/5180 20.73 | 21.63 | 21.22 | 22.37 | 27.55 30 PASS
80|_2|_'|_121Oac U-NII-1 40/5200 21.31 | 22.03 | 21.85 | 22.82 | 28.06 30 PASS
48/5240 21.01 | 21.78 | 21.13 | 22.56 | 27.69 30 PASS
802.11ac U-NII-1 38/5190 17.45 | 18.31 | 17.82 | 18.75 | 24.13 30 PASS
HT40 46/5230 17.49 | 18.61 | 18.07 | 19.00 | 24.35 30 PASS
80§'T181Oa° UNI-1 | 4205210 | 17.51 | 18.25 | 17.91 | 19.09 | 24.25 | 30 PASS

= 5.

So directional gain = GANT + Array Gain =3 dBi< 6dBi. So the power limt is 30dBm.

Note: According to KDB 662911 D01 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have
the same gain, Directional gain = GANT + Array Gain,
For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any NANT;
Array Gain = 5 log(NANT/NSS) dB or 3 dB, whichever is less, for 20-MHz channel widths with NANT
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U-NII-3
Network Standards | Channel/ Average Output Power (dBm) Limit
Frequency Conclusion

MIMO Antenna (MHz) | ANT1|ANT2 | ANT3 | ANT4 | MIMO | (dBmM)
149/5745 | 20.38 | 20.81 | 22.62 | 19.62 | 27.02 30 PASS
80H2_|_;(1)n U-NII-3 157/5785 | 21.21 | 21.43 | 23.48 | 20.34 | 27.80 30 PASS
165/5825 | 20.49 | 20.76 | 22.83 | 19.90 | 27.17 30 PASS
802.11n U-NII-3 151/5755 | 20.88 | 21.07 | 23.29 | 20.25 | 27.56 30 PASS
HT40 159/5795 | 20.79 | 20.92 | 23.07 | 20.22 | 27.42 30 PASS
149/5745 | 20.24 | 20.76 | 22.7 | 19.68 | 27.02 30 PASS
805_.:21030 U-NII-3 157/5785 | 20.81 | 21.38 | 23.31 | 20.46 | 27.66 30 PASS
165/5825 | 20.62 | 20.63 | 23.05 | 19.81 | 27.23 30 PASS
802.11ac U-NII3 151/5755 | 20.94 | 21.05 | 23.23 | 20.31 | 27.55 30 PASS
HT40 159/5795 | 20.83 | 20.89 | 23.14 | 20.33 | 27.46 30 PASS

802.11ac

HTS0 U-NII-3 155/5775 | 19.35 | 19.87 | 22.26 | 19.05 | 26.35 30 PASS

= 5.

So directional gain = GANT + Array Gain =3 dBi< 6dBi. So the power limt is 30dBm.

Note: According to KDB 662911 D01 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have
the same gain, Directional gain = GANT + Array Gain,
For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any NANT;
Array Gain = 5 log(NANT/NSS) dB or 3 dB, whichever is less, for 20-MHz channel widths with NANT
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MIMO with beamforming

MIMO Antenna 1 Power Index
Packet Type | CH36 | CH40 | CH48 | CH149 | CH157 | CH165
802.11n HT20 85 86 85 100 100 100
802.11ac HT20 85 85 85 98 98 100
Packet Type | CH38 | CH46 | CH151 | CH159 | CH102 | CH110
802.11n HT40 87 87 99 99 / /
802.11ac HT40 86 86 97 97 / /
Packet Type | CH42 | CH155 / / / /
802.11ac HT80 87 106 / / / /
MIMO Antenna 2 Power Index
Packet Type | CH36 | CH40 | CH48 | CH149 | CH157 | CH165
802.11n HT20 85 86 85 98 98 98
802.11ac HT20 85 85 84 96 96 96
Packet Type | CH38 | CH46 | CH151 | CH159 / /
802.11n HT40 85 85 97 97 / /
802.11ac HT40 84 83 95 95 / /
Packet Type | CH42 | CH155 / / / /
802.11ac HT80 85 100 / / / /
MIMO Antenna 3 Power Index
Packet Type | CH36 | CH40 | CH48 | CH149 | CH157 | CH165
802.11n HT20 85 86 85 102 102 102
802.11ac HT20 83 83 83 100 100 100
Packet Type CH38 | CH46 | CH151 | CH159 / /
802.11n HT40 85 85 100 100 / /
802.11ac HT40 84 84 99 99 / /
Packet Type | CH42 | CH155 / / / /
802.11ac HT80 85 105 / / / /
MIMO Antenna 4 Power Index
Packet Type | CH36 | CH40 | CH48 | CH149 | CH157 | CH165
802.11n HT20 83 84 83 100 100 100
802.11ac HT20 81 81 81 99 99 99
Packet Type | CH38 | CH46 | CH151 | CH159 / /
802.11n HT40 84 84 99 99 / /
802.11ac HT40 83 83 97 97 / /
Packet Type CH42 | CH155 / / / /
802.11ac HT80 85 105 / / / /

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R

Page 25 of 216



(A&

~__  FCC RF Test Report Report No: RBA1709-0095RF03R2
MIMO with beamforming
Network Standards | Channel/ Output Power (dBm) Limit
Frequency Conclusion
MIMO Antenna (MHz) | ANT1|ANT2 | ANT3 | ANT4 | Total | (dBm)
36/5180 | 20.23 | 20.34 | 20.45 | 20.29 | 26.35 | 26.98 PASS
80H2_|_;(1)n U-NII-1 40/5200 | 20.22 | 20.33 | 20.45 | 20.56 | 26.41 | 26.98 PASS
48/5240 | 20.36 | 20.29 | 20.35 | 20.48 | 26.39 | 26.98 PASS
802.11n U-NII-1 38/5190 | 20.54 | 20.49 | 20.57 | 20.63 | 26.58 | 26.98 PASS
HT40 46/5230 | 20.38 | 20.49 | 20.47 | 20.61 | 26.51 | 26.98 PASS
36/5180 | 20.19 | 20.11 | 20.07 | 20.26 | 26.18 | 26.98 PASS
80§+121Oac U-NII-1 40/5200 | 20.26 | 20.36 | 20.13 | 20.28 | 26.28 | 26.98 PASS
48/5240 | 20.04 | 20.21 | 20.09 | 20.25 | 26.17 | 26.98 PASS
802.11ac U-NII-1 38/5190 | 20.32 | 20.26 | 20.26 | 20.46 | 26.35 | 26.98 PASS
HT40 46/5230 | 20.31 | 20.44 | 20.34 | 20.38 | 26.39 | 26.98 PASS
802.11ac
HTS0 U-NII-1 42/5210 | 20.30 | 20.39 | 20.32 | 20.48 | 26.40 | 26.98 PASS
Note: 1. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all
antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=3+10log (4/1) =9.02 dBi>6dBi.
So the limt= used limit+(6dBi- directional gain) dBm.

Network Standards | Channel/ Output Power (dBm) Limit
Frequency Conclusion
MIMO Antenna (MHz) | ANT1| ANT2 | ANT3 | ANT4 | Total (dBm)
149/5745 | 20.26 | 20.37 | 19.99 | 20.07 | 26.20 | 26.98 PASS
80H2_|_;(1)n U-NII-3 157/5785 | 20.13 | 20.25 | 20.27 | 20.20 | 26.23 | 26.98 PASS
165/5825 | 20.22 | 20.35 | 20.27 | 20.04 | 26.24 | 26.98 PASS
802.11n U-NII-3 151/5755 | 20.54 | 20.73 | 20.45 | 20.75 | 26.64 | 26.98 PASS
HT40 159/5795 | 20.31 | 20.50 | 20.02 | 20.41 | 26.33 | 26.98 PASS
149/5745 | 20.20 | 19.96 | 19.89 | 20.17 | 26.08 | 26.98 PASS
80:+121Oac U-NII-3 157/5785 | 19.77 | 20.01 | 19.94 | 20.08 | 25.97 | 26.98 PASS
165/5825 | 20.03 | 19.81 | 19.70 | 19.88 | 25.88 | 26.98 PASS
802.11ac U-NII-3 151/5755 | 20.24 | 20.13 | 20.29 | 20.00 | 26.19 | 26.98 PASS
HT40 159/5795 | 20.03 | 20.14 | 20.20 | 19.77 | 26.06 | 26.98 PASS
802.11ac
HT80 U-NII-3 155/5775 | 20.25 | 20.40 | 20.21 | 20.39 | 26.34 | 26.98 PASS
Note: 1. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all
antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=3+10log (4/1) =9.02 dBi>6dBi.
So the limt= used limit+(6dBi- directional gain) dBm.
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5.3. Frequency Stability

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

1. Frequency stability with respect to ambient temperature

a) Supply the EUT with a nominal ac voltage or install a new or fully charged battery in the EUT. If
possible, a dummy load shall be connected to the EUT because an antenna near the metallic walls of
an environmental test chamber could affect the output frequency of the EUT. If the EUT is equipped
with a permanently attached, adjustable-length antenna, then the EUT shall be placed in the center of
the chamber with the antenna adjusted to the shortest length possible. Turn ON the EUT and tune it
to one of the number of frequencies shown in 5.6.

b) Couple the unlicensed wireless device output to the measuring instrument by connecting an
antenna to the measuring instrument with a suitable length of coaxial cable and placing the
measuring antenna near the EUT (e.g., 15 cm away), or by connecting a dummy load to the
measuring instrument, through an attenuator if necessary.

c¢) Adjust the location of the measurement antenna and the controls on the measurement instrument
to obtain a suitable signal level (i.e., a level that will not overload the measurement instrument but is
strong enough to allow measurement of the operating or fundamental frequency of the EUT).

d) Turn the EUT OFF and place it inside the environmental temperature chamber. For devices that
have oscillator heaters, energize only the heater circuit.

e) Set the temperature control on the chamber to the highest specified in the regulatory requirements
for the type of device and allow the oscillator heater and the chamber temperature to stabilize.

f) While maintaining a constant temperature inside the environmental chamber, turn the EUT ON and
record the operating frequency at startup, and at 2 minutes, 5 minutes, and 10 minutes after the EUT
is energized. Four measurements in total are made.

g) Measure the frequency at each of frequencies specified in 5.6.

h) Switch OFF the EUT but do not switch OFF the oscillator heater.

i) Lower the chamber temperature by not more that 10 C, and allow the temperature inside the
chamber to stabilize.

j) Repeat step f) through step i) down to the lowest specified temperature.

2. Frequency stability when varying supply voltage

Unless otherwise specified, these tests shall be made at ambient room temperature (+15 C to +25
C). An antenna shall be connected to the antenna output terminals of the EUT if possible. If the

EUT is equipped with or uses an adjustable-length antenna, then it shall be fully extended.

a) Supply the EUT with nominal voltage or install a new or fully charged battery in the EUT. Turn ON
the EUT and couple its output to a frequency counter or other frequency-measuring instrument.
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b) Tune the EUT to one of the number of frequencies required in 5.6. Adjust the location of the
measurement antenna and the controls on the measurement instrument to obtain a suitable signal
level (i.e., a level that will not overload the measurement instrument but is strong enough to allow
measurement of the operating or fundamental frequency of the EUT).

c) Measure the frequency at each of the frequencies specified in 5.6.

d) Repeat the above procedure at 85% and 115% of the nominal supply voltage.

Limit

Manufacturers of U-NIl devices are responsible for ensuring frequency stability such that an emission
is maintained within the band of operation under all conditions of normal operation as specified in the
users manual.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 936Hz
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Test Results

120 -20 5199.957 5199.957 5199.952 5199.951
120 -10 5199.952 5199.952 5199.958 5199.955
120 0 5199.957 5199.957 5199.951 5199.954
120 10 5199.959 5199.959 5199.951 5199.951
120 20 5199.954 5199.954 5199.960 5199.951
120 30 5199.955 5199.955 5199.958 5199.958
120 40 5199.958 5199.958 5199.958 5199.958
120 50 5199.956 5199.956 5199.958 5199.958
90 20 5199.952 5199.952 5199.960 5199.955
264 20 5199.951 5199.951 5199.959 5199.952
MHz 0.049 0.050 0.049 0.049
PPM 0.001 0.001 0.001 0.001
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120 -20 5784.954 5784.955 5784.952 5784.954
120 -10 5784.957 5784.953 5784.953 5784.951
120 0 5784.952 5784.954 5784.954 5784.959
120 10 5784.955 5784.956 5784.958 5784.952
120 20 5784.951 5784.954 5784.953 5784.950
120 30 5784.954 5784.957 5784.959 5784.957
120 40 5784.955 5784.958 5784.956 5784.956
120 50 5784.952 5784.958 5784.950 5784.958
90 20 5784.959 5784.957 5784.959 5784.954
264 20 5784.952 5784.960 5784.958 5784.958
MHz 0.049 0.047 0.050 0.050
PPM 0.00095 0.00090 0.00096 0.00096

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R

Page 30 of 216

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(A&

~__/)  FCC RF Test Report Report No: RBA1709-0095RF03R2

5.4. Power Spectral Density

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable.

Set RBW = 510kHz, VBW =1.5MHz for the band 5.725-5.85 GHz

Set RBW = 1 MHz, VBW =3MHz for the band 5.150-5.250 GHz

The conducted PSD is measured at each antenna port. The measured results at the various antenna
ports are then summed mathematically.

Test setup

RF CEII:IIlE Spectrum
Analyzer

ELIT

Limits

Rule FCC Part 15.407(a)(1)/ Part 15.407(a)(2) / Part 15.407(a)(3)

For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmittingantennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

Frequency Bands/MHz Limits
5150-5250 17dBm/MHz
5.25-5.35 GHz and 5.47-5.725 GHz 11dBm/MHz
5725-5850 30dBm/500kHz
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Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.75dB.
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Test Results:

SISO Antenna 1 U-NII-1

Network Channel | Power Spectral Density Limit .
Conclusion
Standards Number (dBm /MHz) (dBm /MHz)
36 9.507 17 PASS
802.11a 40 9.408 17 PASS
48 9.399 17 PASS
SISO Antenna 2 U-NII-1
Network Channel | Power Spectral Density Limit .
Conclusion
Standards Number (dBm /MHz) (dBm /MHz)
36 10.193 17 PASS
802.11a 40 10.334 17 PASS
48 9.522 17 PASS
SISO Antenna 3 U-NII-1
Network Channel | Power Spectral Density Limit )
Conclusion
Standards Number (dBm /MHz) (dBm /MHz)
36 9.594 17 PASS
802.11a 40 9.480 17 PASS
48 9.338 17 PASS
SISO Antenna 4 U-NII-1
Network Channel | Power Spectral Density Limit .
Conclusion
Standards Number (dBm /MHz) (dBm /MHz)
36 10.830 17 PASS
802.11a 40 10.534 17 PASS
48 10.166 17 PASS
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SISO Antenna 1 U-NII-3

Network Channel | Power Spectral Density Limit .
Conclusion
Standards Number (dBm/500kHz) (dBm/500kHz)
149 5.753 30 PASS
802.11a 157 5.949 30 PASS
165 6.237 30 PASS
SISO Antenna 2 U-NII-3
Network Channel | Power Spectral Density Limit .
Conclusion
Standards Number (dBm/500kHz) (dBm/500kHz)
149 6.454 30 PASS
802.11a 157 7.001 30 PASS
165 7.909 30 PASS
SISO Antenna 3 U-NII-3
Network Channel | Power Spectral Density Limit )
Conclusion
Standards Number (dBm/500kHz) (dBm/500kHz)
149 7.045 30 PASS
802.11a 157 7.508 30 PASS
165 8.017 30 PASS
SISO Antenna 4 U-NII-3
Network Channel | Power Spectral Density Limit .
Conclusion
Standards Number (dBm/500kHz) (dBm/500kHz)
149 5.276 30 PASS
802.11a 157 5.351 30 PASS
165 5.994 30 PASS
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MIMO without beamforming

U-NII-1
Network Standards Channel/ Power Spectral Density Limit
Frequency (dBm /MHz) (dBm / | Conclusion
MIMO Antenna (MHz) ANT1 | ANT2 | ANT3 | ANT4 | MIMO | MHz)
36/5180 | 7.573 | 7.976 | 7.532 | 7.581 | 13.690 | 13.98 PASS
80HZ_I_;:)n U-NII-1 40/5200 | 7.414 | 8.167 | 7.513 | 7.778 | 13.748 | 13.98 PASS
48/5240 | 7.507 | 7.709 | 7.249 | 8.329 | 13.738 | 13.98 PASS
802.11n U-NIIA 38/5190 |1.918 | 2.809 | 1.731 | 2.075 | 8.174 | 13.98 PASS
HT40 46/5230 | 1.519 | 1.591 | 0.977 | 2.053 | 7.572 | 13.98 PASS
36/5180 | 7.509 | 8.228 | 7.405 | 8.364 | 13.918 | 13.98 PASS
80:-.r1210ac U-NII-1 40/5200 7.962 | 7.948 | 7.750 | 8.157 | 13.977 | 13.98 PASS
48/5240 | 7.352 | 8.125 | 7.230 | 8.093 | 13.740 | 13.98 PASS
802.11ac e 38/5190 | 1.494 | 2.605 | 1.702 | 2.180 | 8.037 | 13.98 PASS
HT40 46/5230 | 1.029 | 1.951 | 0.853 | 2.299 | 7.596 | 13.98 PASS
802.11ac
HT80 U-NII-1 42/5210 |-0.556 | 0.089 |-0.646| 0.589 | 5.919 | 13.98 PASS

For PSD measurements on all devices,
Array Gain=10log(Nant/Nss)dB,
so directional gain=GANT+Array Gain=3+10log (4/1) =9.02>6dBi.

So the limt=used limit+(6dBi- directional gain) dBm.

Note: According to KDB 662911 D01 Multiple Transmitter Output v02r01 2)f)(i):

If all antennas have the same gain, Directional gain = GANT + Array Gain,
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U-NII-3

Power Spectral Density

Channel/ Limit
Network Standards Frequency (dBm /MHz) (dBm / | Conclusion
MIMO Antenna (MHz) ANT1 | ANT2 | ANT3 | ANT4 | MIMO | MHz)
149/5745 | 3.049 | 4.235 | 4.263 | 2.840 | 9.667 | 26.98 PASS
8|(3|2T;:)n U-NII-3 157/5785 | 3.385 | 4.144 | 5.094 | 2.898 | 9.981 | 26.98 PASS
165/5825 | 4.284 | 4.679 | 5.497 | 3.355 | 10.542 | 26.98 PASS
802.11n U-NII3 151/5755 |-0.601| 1.266 | 1.242 |-0.215| 6.524 | 26.98 PASS
HT40 159/5795 | 1.182 | 1.469 | 2.107 |-0.064 | 7.263 | 26.98 PASS
149/5745 | 3.133 | 4.233 | 4.566 | 2.478 | 9.703 | 26.98 PASS
80;_.:210&10 U-NII-3 157/5785 | 3.815 | 4.442 | 4.691 | 2.786 | 10.014 | 26.98 PASS
165/5825 | 3.902 | 4.823 | 5.660 | 3.079 | 10.494 | 26.98 PASS
802.11ac U-NII-3 151/5755 |-0.176| 1.379 | 1.164 |-0.164 | 6.632 | 26.98 PASS
HT40 159/5795 | 0.876 | 0.860 | 2.007 |-0.130| 6.990 | 26.98 PASS
802.11ac
HT80 U-NII-3 155/5775 |-3.930|-2.968 |-2.464 |-5.093 | 2.519 | 26.98 PASS

For PSD measurements on all devices,
Array Gain=10log(Nant/Nss)dB,
so directional gain=GANT+Array Gain=3+10log (4/1) =9.02>6dBi.

So the limt=used limit+(6dBi- directional gain) dBm.

Note: According to KDB 662911 D01 Multiple Transmitter Output v02r01 2)f)(i):

If all antennas have the same gain, Directional gain = GANT + Array Gain,
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MIMO with beamforming

U-NII-1
Network Standards Channel/ Power Spectral Density Limit
Frequency (dBm / MHz) (dBm / | Conclusion
MIMO Antenna (MHz) ANT1 | ANT2 | ANT3 | ANT4 | Total | MHz)
36/5180 554 | 619 | 6.82 | 6.83 | 1240 | 13.98 PASS
BS'ZT;:)n U-NII-1 40/5200 542 | 582 | 6.60 | 6.23 | 12.06 | 13.98 PASS
48/5240 6.20 | 6.62 | 7.02 | 6.98 | 12.74 | 13.98 PASS
802.11n U-NII-1 38/5190 341 | 275 | 395 | 403 | 9.58 | 13.98 PASS
HT40 46/5230 330 | 3.75 | 366 | 3.43 | 9.56 | 13.98 PASS
36/5180 564 | 615 | 598 | 6.47 | 12.09 | 13.98 PASS
80:'T1210ac U-NI-1 | 40/5200 | 594 | 598 | 594 | 575 | 11.92 | 13.98 | PASS
48/5240 599 | 651 | 6.25 | 649 | 12.33 | 13.98 PASS
802.11ac U-NII-1 38/5190 3.50 | 3.03 | 3.60 | 293 | 9.29 | 13.98 PASS
HT40 46/5230 3.33 | 3.09 | 3.36 | 3.16 | 9.25 | 13.98 PASS
802.11ac
HT80 U-NII-1 42/5210 086 | 148 | 222 | 144 | 7.55 | 13.98 PASS
Note:Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all
antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=3+10log (4/1) =9.02 dBi>6dBi. So the
limt=used limit+(6dBi- directional gain) dBm.

U-NII-3
Network Standards | Channell | poyer Spectral Density(dBm / MHz) | Limit
Frequency (dBm / | Conclusion
MIMO Antenna (MHz) ANT1 | ANT2 | ANT3 | ANT4 | Total MHz)
149/5745 496 | 6.54 | 515 | 556 | 11.62 | 26.98 PASS
80H2T;(1)n U-NII-3 157/5785 554 | 583 | 585 | 5.62 | 11.73 | 26.98 PASS
165/5825 5.66 | 5.91 574 | 559 | 11.75 | 26.98 PASS
802.11n U-NII-3 151/5755 278 | 3.36 | 279 | 294 | 8.99 | 26.98 PASS
HT40 159/5795 253 | 316 | 290 | 297 | 8.92 | 26.98 PASS
149/5745 542 | 599 | 553 | 6.19 | 11.81 | 26.98 PASS
80|_2|_'|_1210ac U-Nvll-3 157/5785 544 | 612 | 538 | 597 | 11.76 | 26.98 PASS
165/5825 555 | 6.14 | 588 | 599 | 11.92 | 26.98 PASS
802.11ac U-NII-3 151/5755 254 | 317 | 3.71 299 | 914 | 26.98 PASS
HT40 159/5795 1.90 | 3.32 | 342 | 2.81 8.92 | 26.98 PASS
802.11ac
HT80 U-NII-3 155/5775 | 0.048 |-0.531|-0.500|-0.184| 5.74 | 26.98 PASS
Note:Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all
antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=3+10log (4/1) =9.02 dBi>6dBi. So the
limt=used limit+(6dBi- directional gain) dBm.
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SISO Antenna 1

U-NII-1, 802.11a, Channel No.: 36 U-NII-3, 802.11a, Channel No.: 149

Agilera Spectrum Ansbprer - bemepd 4

Agilera Sprctrum headpeer - Semept $4
Center Freq 5.180000000 GHz Avg Type: RMS )
enter Freq 5.180000000 Gi - :

- Center Freq 5.745000000 GHz Ava Type: RMS
(EGalckow Aen: 40 68

AvgiHald> 3001300

PO bt .
FGaite L

Ref 23.00 dBm Ref 23.00 dBm

Center Freq)|
6180000000 GHz |

Center Freq|
| 5745000000 GHiz|

StartFreq

Center 5.74500 GHz " Span 30.00 MHz

Center 5.18000 GHz Span 30.00 MHz #Res BW 510 kHz EVBW 1.5 MHZz* Sweep 1.00 ms (1001 pts)

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)

U-NII-1, 802.11a, Channel No.: 40 U-NII-3, 802.11a, Channel No.: 157

Agllern Spectrumm dnsbprer - St Sk Agllern Spectrum Ansbyrey - Semept Sk
snter Freq 5.200000000 GHz #vg Type: RMS
Center Freq 5.200000000 “” Trig: Fras Run A R0t

Center Freq 5. 785000000 GHz Avg Typs: RMS
Fast Ly P
(Falectow ~ e 40 68

Famt g Trig: Fras Run AvglHeld> 100400
I Gabnd e Asten: 40 48
Ref 23.00 dBm Ref 23.00 dBm

Center Freq)|

Center 5.78500 GHz ) ) "~ Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Center 5.20000 GHz ) ) "~ Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)

U-NII-1, 802.11a, Channel No.: 48 U-NII-3, 802.11a, Channel No.: 165

Agllern Spectrumm dnsbprer - St Sk Agllern Spectrum Ansbyrey - Semept Sk
sriter Freq 5240000000 GHz Hug Typa: RMS
Center Freq 0000000 ‘_ Trig: Fras Run A R0t

Actan: 40 d8

Center Freq 5.825000000 GHz Avg Typa: RMS.
Tt 00 ] PHO: Fast o AvglHeld> 100400
I Galmdow I Galmdow

Ref 23.00 dBm Ref 23.00 dBm

Center Freq)|
£ 240000000 GHz |

Center 582500 GHz ) ) "~ Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Center 5.24000 GHz ) ) "~ Span 30.00 MHz
#Res B 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)
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SISO Antenna 2

U-NII-1, 802.11a, Channel No.: 36 U-NII-3, 802.11a, Channel No.: 149

Agilera Spectrum Ansbprer - bemepd 4 Agilern Spectrum Anabprer - Smpd 54

ar Freq 5.180000000 GHz Avg Type: RMS
Center Freg 5.180000000 " Trig: Fras Run A R0t

3 Center Freq 5.745000000 GHz Avg Type: RMS
-
=

Famt g Trig: Fras Run AvglHeld> 100400
I Gabnd e Asten: 40 48

Center Freq)|
| 6.180000000 GHz|

Center 5.74500 GHz ) ) "~ Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Center 5.18000 GHz ) ) "~ Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)

U-NII-1, 802.11a, Channel No.: 40 U-NII-3, 802.11a, Channel No.: 157

ot Fraq 5.785000000 GHz g Type: RMS
Center Freq 5.785000000 r Tig:FroaRun s e

- F -
[ aimiow *Aden: 40 48

Famt
Gl o
Ref 23.00 dBm Ref 23.00 dBm

Center Freq)|
£ 200000000 GHz |

Center Freq)|
| 6788000000 GHz|

StartFreq

" Bpan 30,00 MHz
#VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)

Center 5.20000 GHz ) ) "~ Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)

U-NII-1, 802.11a, Channel No.: 48 U-NII-3, 802.11a, Channel No.: 165

Agilera Spectrum Ansbprer - bemepd 4 Agilern Spectrum Anabprer - Smpd 54

Center Freq 5.240000000 GHz #Aug Typa: RMS
i

Trig: Fros Run AvglHeld> 100400

Center Freq 5825000000 GHz Avg Typa: RMS
[ aimiow *Aden: 40 48 Ly

Famt g Trig: Fras Run AvglHeld> 100400
I Gabnd e Asten: 40 48

Ref 23.00 dBm

Center Freq)|
| 6240000000 GHz|

Center Freq)|
5828000000 GHz |

Center 582500 GHz ) ) "~ Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Center 5.24000 GHz ) ) "~ Span 30.00 MHz
#Res B 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)
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SISO Antenna 3

U-NII-1, 802.11a, Channel No.: 36 U-NII-3, 802.11a, Channel No.: 149

Agilera Spectrum Ansbprer - bemepd 4 Agilern Spectrum Anabprer - Smpd 54

ar Freq 5.180000000 GHz Avg Type: RMS
Center Freg 5.180000000 " Trig: Fras Run A R0t

3 Center Freq 5.745000000 GHz Avg Type: RMS
-
=

Famt g Trig: Fras Run AvglHeld> 100400
I Gabnd e Asten: 40 48

Center Freq)|
| 6.180000000 GHz|

Center 5.74500 GHz ) ) "~ Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Center 5.18000 GHz ) ) "~ Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)

U-NII-1, 802.11a, Channel No.: 40 U-NII-3, 802.11a, Channel No.: 157

ot Fraq 5.785000000 GHz g Type: RMS
Center Freq 5.785000000 r Tig:FroaRun s e

- F -
[ aimiow *Aden: 40 48

Famt
Gl o
Ref 23.00 dBm Ref 23.00 dBm

Center Freq)|
£ 200000000 GHz |

Center Freq)|
| 6788000000 GHz|

StartFreq

" Bpan 30,00 MHz
#VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)

Center 5.20000 GHz ) ) "~ Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)

U-NII-1, 802.11a, Channel No.: 48 U-NII-3, 802.11a, Channel No.: 165

Agllern Spectrumm dnsbprer - St Sk Agllern Spectrum Ansbyrey - Semept Sk
et Freg 5.240000000 GHz Avg Typa: RMS.
Center Freg 0000000 ‘_ Trig: Fras Run A R0t

Center Freq 5825000000 GHz Avg Typa: RMS
Fitsinioe " Aman: 40 48 Ly

Famt g Trig: Fras Run AvglHeld> 100400
I Gabnd e Asten: 40 48

Ref 23.00 dBm

Center Freq)|
| 6240000000 GHz|

Center Freq)|
5828000000 GHz |

Center 582500 GHz ) ) "~ Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Center 5.24000 GHz ) ) "~ Span 30.00 MHz
#Res B 1.0 MHz #VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)
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SISO Antenna 4

U-NII-1, 802.11a, Channel No.: 36

Agilera Spectrum Ansbprer - bemepd 4

ar Freq 5.180000000 GHz Avg Type: RMS
Center Freg 5.180000000 ‘_ N i Fros Run A R0t
(EGalckow Aen: 40 68

Ref 23.00 dBm

| 6.180000000 GHz|

Center 5.13000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.00ms

Center Freq)|

StartFreq

U-NII-3, 802.11a, Channel No.: 149

or Freq 5.745000000 GHz #vg Type: RMS
Center Freq 5.745000000 r M oo e e
(Fhaiime © Atan: 40 68

Center Freq)|
| 8748000000 GHz|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.74500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

Agilera Spectrum Ansbprer - bemepd 4

3 z Avg Typa: RMS
Center Freq 5.200000000 G. »g‘}no’l‘;_mm

e e Trig Fras Run
ik o

Asten: 40 48

Ref 23.00 dBm

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.20000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

Center Freq)|
£ 200000000 GHz |

StartFreq

Agilern Spectrum Anabprer - Smpd 54

5,78 z Avg Type: RMS
Center Freq 5.785000000 G ‘”‘IIHQ\'&_WM

e e Trig Fras Run
ik o

Asten: 40 48

Ref 23.00 dBm

Center Freq)|
| 6788000000 GHz|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.78500 GHz
#Res BW 510 kHz

#VBW 1.5 MHZ*

U-NII-1, 802.11a, Channel No.: 48

Agilera Spectrum Ansbprer - bemepd 4

or Freq 5.240000000 GHz Hug Typa: RMS
Center Freg 0000000 nwu« B, Fros Run A R0t
(EGalckow Aen: 40 68

Ref 23.00 dBm

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.24000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

Center Freq)|

U-NII-3, 802.11a, Channel No.: 165

Avg Type: RMS

Center Freq 5.825000000 G s w0

Fasi Lo
Gl o

Center Freq)|
| 5828000000 GHz|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center

00 GHz
#Res BW 510 kHz #VBW 1.5 MHz*
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MIMO without beamforming
MIMO Antenna 1

U-NII-1, 802.11n HT20, Channel No.: 36

= pe——————T) - ]

Center Freq 5.180000000 GH:
T 8 ;

Avg Type: RMS
Avgl

Trig: Fros Run ivaiHold:> 100100

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5,18000 GHz
TRes BW 1.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1, 802.11n HT40, Channel No.: 38

Aug Type: AMS.
AvgiHalds 100/100

Center Freg
| 5180000000 GHz|

Center 5,19000 GHz
#Res BW 1.0 MHz

Span 60,00 MHz

#VBW 3.0 MHz* Sweep 1.00 ms (1001 pts),

U-NII-1, 802.11n HT20, Channel No.: 40

= pe——————T) - ]

Avg Type: RMS
Trig: Free fun AvgiHold:>100/100

= ganwn: 40 48

Center Freq|

Center 5.20015 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz* Sweep 1,000 ms (1001 pts)

U-NII-1, 802.11n HT40, Channel No.: 46

[

Conter Frog 5.2 A Tye: FMS
RLIGLUGILL e llue B iy rae foun Al Y0300
Actan: 45 a8

Ref 23.00 dBm

Span 60.00 MHz
Sweep 1.00 ms (1001 pts)

FVBW 3.0 MHz

U-NII-1, 802.11n HT20, Channel No.: 48

= pe——————T) - ]

Avg Type: RMS
Trig: Free fun AvgiHold:>100/100

= ganwn: 40 48

Center Freg|

J

r o
bt

Center 524000 GHz
"Res 1.0 MHz

Span 30,00 MHz |55)

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

168 pog> saved
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U-NII-1, 802.11ac HT20, Channel No.: 36

= pe——————T) - ]

Center Freq 5.180000000 GH:
T 10

Avg Type: RMS
Avgl

Trig: Fres Run wgiold-> 1004108

Shmen: £ dB

Ref 30,00 dBm

Center Freq|

"
P g p e S

Center 5,18000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz |55)

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

#Res BW 1.0 MHz

U-NII-1, 802.11ac HT40, Channel No.: 38

Avg Typa: AMS
AvgiHalds 3001000

Ref 23,00 dBm

Center 5.19000 GHz an 50,00 MHz

#VBW 3.0 MHz* Sweep 1.00 ms (1001 pts),

U-NII-1, 802.11ac HT20, Channel No.: 40

= pe——————T) - ]

Center Freg 5.200000000 GHz
a0 o Trig: Pres Run
sarn: 43 dB

Avg Type: RMS
AvgiHold:>100/100

Ref 30,00 dBm

Center Freq|

Center 5.20000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz |55)

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1, 802.11ac HT80, Channel No.: 42

Avg Type: AMS.

5 710000000 GHz
T AvgiHold > 100710

Trig: Fras fun
Amtn: 40 48

Ref 23.00 dBm

CenterFreq
| 5210000000 GHE|

[P
StartFreg

S ABOO00000 GHE|
Stop Freq

5 2TOOD0000 GHr |

Froq Offaet|
0 Hel

Center 5.21000 GHz
#Res BW 1,0 MHz

Span 120.0 MHz

#VEBW 3.0 MHz* Sweep 1.00 ms {1001 pts)

U-NII-1, 802.11ac HT20, Channel No.: 48

= pe——————T) - ]

Avg Type: RMS

Center Freq 5.240000000 GHz
, AwgiHold:>100100

e o Trig: Fres Run
sarn: 43 dB

Ref 30,00 dBm

Center Freg|

Center 524000 GHz
W 1.0 MHz

Span 30,00 MHz |55)
#VEW 3.0 MHz* Sweep 1,000 ms (1001 pts)

croen_B202 pog> saved

U-NII-1 802.11ac HT40, Channel No.:46

g Typa: AME e 15 Froau

=ncy.
aiHald > 1007400
Auto Tune|

CenterFreq
2|

Il FICOO0000 BHI
[P ——
StartFreg
5 200000000 GHE|
Stop Freq
5 280000000 GHr |

Froq Offaet|
0 Hel

Center 5.23000 GHz
#Res BW 1,0 MHz

Span 60.00 MHz

#VEBW 3.0 MHz* Sweep 1.00 ms (1001 pts)
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FCC RF Test Report

Report No: RBA1709-0095RF03R2

U-NII-3, 802.11n HT20, Channel No.: 149

Freausncy

=

Center Freq
| 5748000000 Gha|

Start Freq|
£ TI0000000 GHs |

Avg Typa. WS

Conter Freq 5745000000 GH. gl

Trig: Fras fun
Aman: 40 48

Ref 23.00 dBm

Stop Freq|

ter 5. 74500 GHz
s BW 510 kHz

Span 30,00 MHz

FVBW 1.5 MMHz* Sweep 1.00 ms (1001 pts),

U-NII-3, 802.11n HT40, Channel No.: 151

Agilent Spectrm hasdprer - Semept 54

Avg Type: RMS
AvglHeld> 100400

Center Freq 5.755000000 GHz
FHO:

Fasi Lo
Gl o

Trig: Fros Run
Asten: 40 48

Ref 23.00 dBm

" Span 60,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.75500 GHz
#Res BW 510 kHz

#VBW 1.5 MHZ*

U-NII-3, 802.11n HT20, Channel No.: 157

Aglent Spectrm hesbyrer - Suept 14

sriter Freq 5. 785000000 GHz g Type: RMS
Center Freq 5.785000000 r - Tig:FroaRun e e
I Galmdow

Asten: 40 48

Ref 23.00 dBm

Center Freq)|
8 788000000 GHz|

"~ Span 30.00 MHz

#VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11n HT40, Channel No.: 159

Agilent Spectrm hasdprer - Semept 54

snter Freq 5.795000000 GHz Avg Type: RMS
Center Freq 5.7950 J(IJ.UG M oo e e
(FGalmiow ~ Afien: 40 48

Ref 23.00 dBm

Center Freq)|
8 786000000 GHz|

" Span 60,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.79500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

U-NII-3, 802.11n HT20, Channel No.: 165

Aglent Spectrm hesbyrer - Suept 14

Avg Type: RMS

Center Freq 5.825000000 G'.' A R0t

e e Trig Fras Run
F Gl

Asten: 40 48

Ref 23.00 dBm

Center Freq)|

"~ Span 30.00 MHz
Sweep 1.00 ms (1001 pts)

#VBW 1.5 MHZ*
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—__  FCC RF Test Report

Report No: RBA1709-0095RF03R2

Agilera Spectrum Ansbprer - bemepd 4

Ref 23.00 dBm

Center 5.74500 GHz
#Res BW 510 kHz

Center Freq 5.745000000 GHz Avg Typs:
P

U-NII-3, 802.11ac HT20, Channel No.: 149

RMS

Famt g Trig: Fras Run AvglHeld> 100400
I Gabnd e Asten: 40 48

#VBW 1.5 MHZ*

Center Freq)|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11ac HT40, Channel No.: 151

Agilern Spectrum Anabprer - Smpd 54

o Freq 5.755000000 GHz Avg Type: RMS
Center Freg 5000000 nw N i Fros Run A R0t
(EGalckow Aen: 40 68

Ref 23.00 dBm

Center 5.75500 GHz ) ) " Span 60,00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Agilera Spectrum Ansbprer - bemepd 4

Ref 23.00 dBm

pr Freq 5.785000000 GHz Avg Typa:
Center Freq 5.785000000 r Tig:FroaRun s w0

G
[ aimiow *Aden: 40 48

#VBW 1.5 MHZ*

U-NII-3, 802.11ac HT20, Channel No.: 157

RMS

Center Freq)|
| 6788000000 GHz|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11ac HT40, Channel No.: 159

Agilern Spectrum Anabprer - Smpd 54

or Freq 5.795000000 GHz #vg Type: RMS
Center Freg 95000000 r M oo e e
(Fhaiime © Atan: 40 68

Ref 23.00 dBm

Center Freq)|
| 8796000000 GHz|

Center 5.79500 GHz ) ) " Span 60,00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Agilera Spectrum Ansbprer - bemepd 4

Ref 23.00 dBm

Center Freq 5.825000000 GHz Avg Typs:
T

U-NII-3, 802.11ac HT20, Channel No.: 165

RMS

Trig: Fros Run AvglHeld> 100400

[ aimiow *Aden: 40 48

#VBW 1.5 MHZ*

Center Freq)|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11ac HT80, Channel No.: 155

Agilern Spectrum Anabprer - Smpd 54

o Fraq 5.775000000 GHz g Type: RMS
Center Freq 5.7750 J(IJ.UG M oo s e
I Gabnd e Asten: 40 48

Ref 23.00 dBm

Center Freq)|
| 8778000000 GHz|

Center 5.77500 GHz ) ) " Span 120.0 MHz

#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.00 ms {1001 pts)
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FCC RF Test Report

Report No: RBA1709-0095RF03R2

MIMO Antenna 2

U-NII-1, 802.11n HT20, Channel No.: 36

[Eg—p——————TY =y

Avg Type: RMS
AvgiHold:>100/100

Center Freq 5180000000 GHz
s

o Trig: Pres Run
Shmen: £ dB

Mkr1
Ref 30,00 dBm

Center Freq|

Center 5,18000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz
Sweep 1.000 ms (1001 pts)

#VEW 3.0 MHz*

U-NII-1, 802.11n HT40, Channel No.: 38

Agilern Spectrum Anabprer - Smpd 54

Avg Type: RMS
AvglHeld> 100400

Center Freq 5.190000000 GHz
it

Fasi Lo
Gl o

Trig: Fros Run
Asten: 40 48

Ref 23.00 dBm

Center Freq)|
| 6.150000000 GHz|

" Span 60,00 MHz
Sweep 1.00 ms {1001 pts)

Center 519000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZ*

U-NII-1, 802.11n HT20, Channel No.: 40

[Eg—p——————TY =y

Avg Type: RMS

Trig: Free fun AvgiHold:>100/100

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5.20000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1, 802.11n HT40, Channel No.: 46

Agilern Spectrum Anabprer - Smpd 54

Center Freq 5.230000000 GHz Avg Type: RMS.
Center Freq5.230000000GHz SN TR
FGaimt ow

Asten: 40 48

Ref 23.00 dBm

" Span 60,00 MHz
Sweep 1.00 ms {1001 pts)

Center 5.23000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

U-NII-1, 802.11n HT20, Channel No.: 48

[Eg—p——————TY =y

Avg Type: RMS

Center Freg 000000 GHz
, AwgiHold:>100100

o o Trig: Free fiun
shmen: 40 d8
Mkr1

Ref 30,00 dBm

Center Freg|

Center 524000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz
Sweep 1.000 ms (1001 pts)

#VEW 3.0 MHz*

U-NII-1, 802.11ac HT40, Channel No.: 38

[ st Freq 5.190000000 GHz Hvg Typa: RMS
Center Freq 5.1900 -nuu« B, Fros Run A R0t
(Ehalmtme © Amian: 40 68

Ref 23.00 dBm

P g

" Span 60,00 MHz
Sweep 1.00 ms {1001 pts)

Center 519000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZ*
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FCC RF Test Report

Report No: RBA1709-0095RF03R2

U-NII-1, 802.11ac HT20, Channel No.: 36

= pe——————T) - ]

Avg Type: RMS
AvgiHold:>100/100

Center Freq 5180000000 GHz
T 8 ;

Trig: Fres Run
Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5,18000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1, 802.11ac HT40, Channel No.: 46

Avg Type: RMS

93 z
Center Freq 5.230000000 G s w0

Trig: Fros Run

F -
[ aimiow *Aden: 40 48

Ref 23.00 dBm

Center Freq)|

" Span 60,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.23000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

U-NII-1, 802.11ac HT20, Channel No.: 40

= pe——————T) - ]

Avg Type: RMS

Center Freg 5.
, AwgiHold:>100100

i o Trig: Fres Run
sarn: 43 dB

Ref 30,00 dBm

Center Freq|

1

P e e TN S Ly L

Center 5.20000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1, 802.11ac HT80, Channel No.: 42

Avg Type: RMS

Center Freq 5.210000000 Gz Tig:FroaRun s w0

Fitsinioe " Aman: 40 48
Ref 23.00 dBm

Center Freq)|
| 5210000000 GHz|

Span 120.0 MHz
Sweep 1.00 ms (1001 pts)

Center 5.21000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

U-NII-1, 802.11ac HT20, Channel No.: 48

= pe——————T) - ]

Avg Type: RMS

Trig: Free fun AvgiHold:>100/100

Shmen: £ dB

Ref 30,00 dBm

Center Freg|

P e m

f

4

(e

Center 524000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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FCC RF Test Report

Report No: RBA1709-0095RF03R2

U-NII-3, 802.11n HT20, Channel No.: 149

Agilera Spectrum Ansbprer - bemepd 4

Avg Type: RMS
AvglHeld> 100400

Center Freq 5.745000000 GHz
FHO:

Fasi Lo
Gl o

Trig: Fros Run
Asten: 40 48

Ref 23.00 dBm

Center Freq)|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.74500 GHz
#Res BW 510 kHz

#VBW 1.5 MHZ*

U-NII-3, 802.11n HT40, Channel No.: 151

Agilern Spectrum Anabprer - Smpd 54

Avg Type: RMS
AvglHeld> 100400

Center Freq 5.755000000 GHz
FHO:

Trig: Fros Run

Fasi Lo
I Gabnd e Asten: 40 48

Ref 23.00 dBm

~ Bpan 60.00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.75500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

U-NII-3, 802.11n HT20, Channel No.: 157

Agilera Spectrum Ansbprer - bemepd 4

prter Freg 5. 785000000 GHz Avg Type: RMS
Center Freq 5.785000000 r - Tig:FroaRun e e
I Galmdow

Asten: 40 48

Ref 23.00 dBm

Center Freq)|
8 788000000 GHz|

" Bpan 30,00 MHz

#VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11n HT40, Channel No.: 159

Agilern Spectrum Anabprer - Smpd 54

Avg Type: RMS

Center Freq 5.795000000 GZ A R0t

Famt g Trig: Fras Run
I Gabnd e Asten: 40 48

Ref 23.00 dBm

Center Freq)|
8 786000000 GHz|

Center 5.79500 GHz
#Res BW 510 kHz

) "~ Span 60.00 MHz
#VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11n HT20, Channel No.: 165

Agilera Spectrum Ansbprer - bemepd 4

- z Avg Typa: RMS
Center Freq 5.825000000 G. ‘”‘IIHQ\'&HW“

e e Trig Fras Run
F Gl

Asten: 40 48

Ref 23.00 dBm

Center Freq)|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

#VBW 1.5 MHZ*

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R

Page 48 of 216

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(A&

—__  FCC RF Test Report

Report No: RBA1709-0095RF03R2

Agilera Spectrum Ansbprer - bemepd 4

Ref 23.00 dBm

Center 5.74500 GHz
#Res BW 510 kHz

Center Freq 5.745000000 GHz Avg Typs:
P

U-NII-3, 802.11ac HT20, Channel No.: 149

RMS

Famt g Trig: Fras Run AvglHeld> 100400
I Gabnd e Asten: 40 48

#VBW 1.5 MHZ*

Center Freq)|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11ac HT40, Channel No.: 151

Agilern Spectrum Anabprer - Smpd 54

snter Freq 5.755000000 GHz Avg Type: RMS
Center Freg 5000000 m’ M oo e e
(FGalmiow ~ Afien: 40 48

Ref 23.00 dBm

Center 5.75500 GHz ) ) " Span 60,00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Agilera Spectrum Ansbprer - bemepd 4

Ref 23.00 dBm

pnter Freq 5. 785000000 GHz Avg Typa:
Center Freq 5.785000000 r Tig:FroaRun s w0

Famt
I Gabnd e Asten: 40 48

#VBW 1.5 MHZ*

U-NII-3, 802.11ac HT20, Channel No.: 157

RMS

Center Freq)|
8 788000000 GHz|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11ac HT40, Channel No.: 159

Agilern Spectrum Anabprer - Smpd 54

snter Freq 5.795000000 GHz Avg Type: RMS
Center Freg 95000000 ‘_ M oo e e
(FGalmiow ~ Afien: 40 48

Ref 23.00 dBm

Center Freq)|
8 786000000 GHz|

Center 5.79500 GHz ) ) " Span 60,00 MHz
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

Agilera Spectrum Ansbprer - bemepd 4

Ref 23.00 dBm

Center Freq 5.825000000 GHz Avg Typs:
T

U-NII-3, 802.11ac HT20, Channel No.: 165

RMS

Trig: Fros Run AvglHeld> 100400

R
I Gabnd e Asten: 40 48

#VBW 1.5 MHZ*

Center Freq)|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11ac HT80, Channel No.: 155

Agilern Spectrum Anabprer - Smpd 54

enter Freq 5. 775000000 GHz A Type: RMS
Center Freq 5.7750 J(IJ.UG . e e
I Gabnd e Asten: 40 48

Ref 23.00 dBm

Center Freq)|
8.7TRO00000 GHz|

Center 577500 GHz ) ) " Span 120.0 MHz

#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.00 ms {1001 pts)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: RBA1709-0095RF03R2

MIMO Antenna 3

U-NII-1, 802.11n HT20, Channel No.: 36

= pe——————T) - ]

Avg Type: RMS
AvgiHold:>100/100

Center Freq 5180000000 GHz
T 8 ;

Trig: Fres Run
Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5,18000 GHz
TRes BW 1.0 MHz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

#VEW 3.0 MHz*

U-NII-1, 802.11n HT40, Channel No.: 38

Agilern Spectrum Anabprer - Smpd 54

Center Freq 5.190000000 GHz
FHO:

Fasi Lo
Gl o

Ref 23.00 dBm

Center 519000 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Trig: Fros Run AvglHeld> 100400

Asten: 40 48

" Span 60,00 MHz
Sweep 1.00 ms (1001 pts)

#VBW 3.0 MHZ*

U-NII-1, 802.11n HT20, Channel No.: 40

= pe——————T) - ]

Avg Type: RMS

Center Freg 5.
, AwgiHold:>100100

s o Trig: Fres Run
Anen: £0 0B

Ref 30,00 dBm

Center Freq|

Center 5.20000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

Agilern Spectrum Anabprer - Smpd 54

Center Freq 5.230000000 GHz
P

Fasi Lo
Gl o

Ref 23.00 dBm

U-NII-1, 802.11n HT40, Channel No.: 46

Avg Type: RMS
Trig: Fros Run AvglHeld> 100400

Asten: 40 48

) " Span 60,00 MHz
#VBW 3.0 MHz* Sweep 1.00 ms {1001 pts)

U-NII-1, 802.11n HT20, Channel No.: 48

= pe——————T) - ]

Avg Type: RMS
Trig: Fres fun AvgiHold:>100/100

Anen: £0 0B

Center Freg|

bty

5.24000 GHz
W 1.0 MHz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

#VEW 3.0 MHz*

pan_B264 pog> saved
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FCC RF Test Report

Report No: RBA1709-0095RF03R2

U-NII-1, 802.11ac HT20, Channel No.: 36

[Eg—p——————TY =y

Avg Type: RMS

Center Freq 5180000000 GHz
r, AvgiHold > 1000100

T o Trig: Fres Run
Anwn: 20 o8
Mkr1

Ref 30,00 dBm

Center Freq|

Center 5,18000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz
Sweep 1.000 ms (1001 pts)

#VEW 3.0 MHz*

U-NII-1, 802.11ac HT40, Channel No.: 38

Avg Type: RMS
AvglHeld> 100400

Center Freq 5.190000000 GHz
PO

Fasi Lo
Gl o

Trig: Fros Run
Asten: 40 48

Ref 23.00 dBm

" Span 60,00 MHz
Sweep 1.00 ms {1001 pts)

Center 519000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZ*

U-NII-1, 802.11ac HT20, Channel No.: 40

[Eg—p——————TY =y

Avg Type: RMS
AvgiHold:>100/100

Center Freg 000000 GHz

o Trig: Fres Run
Amen: £ dB
Mkr1

Ref 30,00 dBm

Center Freq|

Center 5.20000 GHz

Span 30,00 MHz
#Res BW 1.0 MHz 0

00 ms (1001 pts)

#VEW 3.0 MHz* Sweep

U-NII-1, 802.11ac HT40, Channel No.: 46

Center Freq 5.230000000 GHz Avg Type: RMS.
Center Freq5.230000000GHz SN TR
IF Galed o Asten: 40 48

Ref 23.00 dBm

" Span 60,00 MHz
Sweep 1.00 ms {1001 pts)

Center 5.23000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZ*

U-NII-1, 802.11ac HT20, Channel No.: 48

[Eg—p——————TY =y

Avg Type: RMS
Trig: Fres fun AvgiHold:>100/100

= hmwn: &0 08

Center Freg|

Center 524000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1, 802.11ac HT80, Channel No.: 42

r 2 z Avg Type: RMS
Center Freq 5.210000000 .. ‘”‘IIHQ\'&_WM

e e Trig Fras Run
ik o

Asten: 40 48

Ref 23.00 dBm

Center Freq)|
| 5210000000 GHz|

Span 120.0 MHz
Sweep 1.00 ms {1001 pts)

Center 5.21000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R

Page 51 of 216

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(A&

FCC RF Test Report

Report No: RBA1709-0095RF03R2

U-NII-3, 802.11n HT20, Channel No.: 149

Agilera Spectrum Ansbprer - bemepd 4

Avg Type: RMS
AvglHeld> 100400

Center Freq 5.745000000 GHz
FHO:

Fasi Lo
Gl o

Trig: Fros Run
Asten: 40 48

Ref 23.00 dBm

Center Freq)|

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.74500 GHz
#Res BW 510 kHz

#VBW 1.5 MHZ*

U-NII-3, 802.11n HT40, Channel No.: 151

Agilern Spectrum Anabprer - Smpd 54

Avg Type: RMS
AvglHeld> 100400

Center Freq 5.755000000 GHz
FHO:

Trig: Fros Run

Fasi Lo
I Gabnd e Asten: 40 48

Ref 23.00 dBm

~ Bpan 60.00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.75500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

U-NII-3, 802.11n HT20, Channel No.: 157

Agilera Spectrum Ansbprer - bemepd 4

prter Freg 5. 785000000 GHz Avg Type: RMS
Center Freq 5.785000000 r - Tig:FroaRun e e
I Galmdow

Asten: 40 48

Ref 23.00 dBm

Center Freq)|
8 788000000 GHz|

" Bpan 30,00 MHz

#VBW 1.5 MHZ* Sweep 1.00 ms (1001 pts)

U-NII-3, 802.11n HT40, Channel No.: 159

Agilern Spectrum Anabprer - Smpd 54

Avg Type: RMS

Center Freq 5.795000000 GZ A R0t

Famt g Trig: Fras Run
I Gabnd e Asten: 40 48

Ref 23.00 dBm

Center Freq)|
8 786000000 GHz|

Center 5.79500 GHz
#Res BW 510 kHz

) "~ Span 60.00 MHz
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